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Report No.: BTL-FCCP-2-2005H054

[Test Mode [TX N-20M Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
Clrgrne! (MH2) (dBm/3kH2) (dBm/3kH2) gl
01 2412 -2.32 8 Complies
06 2437 -0.43 8 Complies
11 2462 0.75 8 Complies
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Test Mode [TX N-20M Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
Clzrmnz! (MH2) (dBm/3kH2) (dBm/3kH2) e
01 2412 -2.39 8 Complies
06 2437 -1.34 8 Complies
11 2462 -0.99 8 Complies
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Test Mode [TX N-20M Mode_Total
Frequency Power Spectral Density Max. Limit
S (MH2) (dBm/3kH2) (dBm/3kH2) e
01 2412 0.66 8 Complies
06 2437 2.15 8 Complies
11 2462 2.98 8 Complies
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| Test Mode [ TX N-40M Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
CIEnE] (MH2) (dBm/3kH2) (dBm/3kH2) RS
03 2422 -5.86 8 Complies
06 2437 -5.23 8 Complies
09 2452 -5.36 8 Complies
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Test Mode | TX N-40M Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
CienE) (MH2) (dBm/3kH2) (dBm/3kH2) Resut
03 2422 -5.73 8 Complies
06 2437 -4.18 8 Complies
09 2452 -4.10 8 Complies
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Test Mode | TX N-40M Mode_Total
Frequency Power Spectral Density Max. Limit
Clnrne! (MH2) (dBm/3kH2) (dBm/3kH2) e
03 2422 -2.78 8 Complies
06 2437 -1.66 8 Complies
09 2452 -1.67 8 Complies
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[Test Mode [TX AC-20M Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
Clrgrne! (MH2) (dBm/3kH2) (dBm/3kH2) gl
01 2412 -7.74 8 Complies
06 2437 -1.12 8 Complies
11 2462 -6.78 8 Complies
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Test Mode [TX AC-20M Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
Clzrmnz! (MH2) (dBm/3kH2) (dBm/3kH2) e
01 2412 -9.19 8 Complies
06 2437 -3.26 8 Complies
11 2462 -8.55 8 Complies
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Test Mode [TX AC-20M Mode_Total
Frequency Power Spectral Density Max. Limit
S (MH2) (dBm/3kH2) (dBm/3kH2) e
01 2412 -5.39 8 Complies
06 2437 0.95 8 Complies
11 2462 -4.57 8 Complies

Page 331 of 332




3L

Report No.: BTL-FCCP-2-2005H054

| Test Mode [ TX AC-40M Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
CIEnE] (MH2) (dBm/3kH2) (dBm/3kH2) RS
03 2422 -12.43 8 Complies
06 2437 -7.13 8 Complies
09 2452 -10.75 8 Complies
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Test Mode [ TX AC-40M Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
CienE) (MH2) (dBm/3kH2) (dBm/3kH2) Resut
03 2422 -12.39 8 Complies
06 2437 -7.86 8 Complies
09 2452 -10.63 8 Complies
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Test Mode [TX AC-40M Mode_Total
Frequency Power Spectral Density Max. Limit
Clnrne! (MH2) (dBm/3kH2) (dBm/3kH2) e
03 2422 -9.40 8 Complies
06 2437 -4.47 8 Complies
09 2452 -7.68 8 Complies

End of Test Report
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